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Plot 7-1558. CDD Primary (Pk & Avg, Ch.36, 802.11ax(SU), MCSO0)
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Plot 7-1559. CDD Primary (Pk & Avg, Ch.36, 802.11ax(SU), MCS4)
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Plot 7-1560. CDD Primary (Pk & Avg, Ch.36, 802.11ax(SV),
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Plot 7-1561. CDD Primary (Pk & Avg, Ch.40, 802.11ax(SU), MCSO0)
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Plot 7-1562. CDD Primary (Pk & Avg, Ch.40, 802.11ax(SU), MCS4)
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Plot 7-1563. CDD Primary (Pk & Avg, Ch.40, 802.11ax(SU),
MCS11)
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Plot 7-1564. CDD Primary (Pk & Avg, Ch.60, 802.11ax(SU), MCSO0)
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Plot 7-1565. CDD Primary (Pk & Avg, Ch.60, 802.11ax(SU), MCS4)
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Avg: 5351.65 MHz, 50.96 dBuV/m
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Plot 7-1566. CDD Primary (Pk & Avg, Ch.60, 802.11ax(SU),
MCS11)
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Plot 7-1567. CDD Primary (Pk & Avg, Ch.64, 802.11ax(SU), MCSO0)
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Plot 7-1568. CDD Primary (Pk & Avg, Ch.64, 802.11ax(SU), MCS4)
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Plot 7-1569. CDD Primary (Pk & Avg, Ch.64, 802.11ax(SU),
MCS11)
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Plot 7-1570. CDD Primary (Pk & Avg, Ch.100, 802.11ax(SU),
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Plot 7-1571. CDD Primary (Pk & Avg, Ch.100, 802.11ax(SU),
MCS4)
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Plot 7-1572. CDD Primary (Pk & Avg, Ch.100, 802.11ax(SU),
MCS11)
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Plot 7-1573. CDD Primary (Pk & Avg, Ch.104, 802.11ax(SU),

MCSO0
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Plot 7-1574. CDD Primary (Pk & Avg, Ch.104, 802.11ax(SU),
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Plot 7-1575. CDD Primary (Pk & Avg, Ch.104, 802.11ax(SU),
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Plot 7-1576. CDD Primary (Pk, Ch.132, 802.11ax(SU), MCS4)

Trace: MaxHold RBW: 1 MHz 5726.95 MHz
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Plot 7-1577. CDD Primary (Pk, Ch.132, 802.11ax(SU), MCS11)
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Plot 7-1578. CDD Primary (Pk, Ch.136, 802.11ax(SU), MCS0)
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Plot 7-1579. CDD Primary (Pk, Ch.136, 802.11ax(SU), MCS4)
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Plot 7-1580. CDD Primary (Pk, Ch.136, 802.11ax(SU), MCS11)
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Plot 7-1581. CDD Primary (Pk, Ch.140, 802.11ax(SU), MCS0)
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Plot 7-1582. CDD Primary (Pk, Ch.140, 802.11ax(SU), MCS4)
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Plot 7-1583. CDD Primary (Pk, Ch.140, 802.11ax(SU), MCS11)
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Plot 7-1584. CDD Primary (Pk, Ch.149, 802.11ax(SU), MCS0)
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Plot 7-1585. CDD Primary (Pk, Ch.149, 802.11ax(SU), MCS4)
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Plot 7-1586. CDD Primary (Pk, Ch.149, 802.11ax(SU), MCS11)
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Plot 7-1587. CDD Primary (Pk, Ch.165, 802.11ax(SU), MCS0)
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Plot 7-1588. CDD Primary (Pk, Ch.165, 802.11ax(SU), MCS4)
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Plot 7-1589. CDD Primary (Pk, Ch.165, 802.11ax(SU), MCS11)

FCC ID: BCGA2757
IC: 579C-A2757

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
1C2205090023-16.BCG

Test Dates:
08/02/2022 — 09/14/2022

EUT Type:
Tablet Device

Page 477 of 534

V 10.5 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Washington DC LLC. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents

thereof, please contact ct.info@element.com.




@ clement

7.6.16 CDD Primary Radiated Band Edge Measurements (40MHz BW)
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Plot 7-1590. CDD Primary (Pk & Avg, Ch.38, 802.11n, MCS8)
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Plot 7-1591. CDD Primary (Pk & Avg, Ch.38, 802.11n, MCS11)
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Plot 7-1592. CDD Primary (Pk & Avg, Ch.38, 802.11n, MCS13)
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Plot 7-1593. CDD Primary (Pk & Avg, Ch.46, 802.11n, MCS8)
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Plot 7-1594. CDD Primary (Pk & Avg, Ch.46, 802.11n, MCS11)
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Plot 7-1595. CDD Primary (Pk & Avg, Ch.46, 802.11n, MCS13)
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Plot 7-1596. CDD Primary (Pk & Avg, Ch.54, 802.11n, MCS8)
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Plot 7-1597. CDD Primary (Pk & Avg, Ch.54, 802.11n, MCS11)
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Plot 7-1598. CDD Primary (Pk & Avg, Ch.54, 802.11n, MCS13)
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Plot 7-1599. CDD Primary (Pk & Avg, Ch.62, 802.11n, MCS8)
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Plot 7-1600. CDD Primary (Pk & Avg, Ch.62, 802.11n, MCS11)
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Peak Trace 3 3
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Plot 7-1601. CDD Primary (Pk & Avg, Ch.62, 802.11n, MCS13)
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Peak Trace A ’
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Plot 7-1602. CDD Primary (Pk & Avg, Ch.102, 802.11n, MCS8)
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Plot 7-1603. CDD Primary (Pk & Avg, Ch.102, 802.11n, MCS11)
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Plot 7-1604. CDD Primary (Pk & Avg, Ch.102, 802.11n, MCS13)
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Plot 7-1605. CDD Primary (Pk & Avg, Ch.110, 802.11n, MCS8)
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Plot 7-1606. CDD Primary (Pk & Avg, Ch.110, 802.11n, MCS11)

PASS i o vaw:3miz

Peak Offsef: 15.1d8 SWT: 1.01ms
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Plot 7-1607. CDD Primary (Pk & Avg, Ch.110, 802.11n, MCS13)
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Plot 7-1608. (FCC Only) CDD Primary (Pk & Avg, Ch.118, 802.11n,
MCS11)
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Plot 7-1609. (FCC Only) CDD Primary (Pk & Avg, Ch.118, 802.11n,
MCS13)
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Plot 7-1610. (FCC Only) CDD Primary (Pk, Ch.126, 802.11n,
MCS8)
Trace: MaxHold RBW: 1 MHz 5727.00 MHz
PASS g,  Yowiwe 8300 dBuvim
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Plot 7-1611. (FCC Only) CDD Primary (Pk, Ch.126, 802.11n,
MCS11)
Trace: MaxHold RBW: 1 MHz 5727.00 MHz
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Plot 7-1612. (FCC Only) CDD Primary (Pk, Ch.126, 802.11n,
MCS13)
Trace: MaxHold RBW: 1 MHz 5726.75 MHz
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Plot 7-1613. CDD Primary (Pk, Ch.134, 802.11n, MCS8)
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Trace: MaxHold RBW: 1 MHz 5730.50 MHz
Detector: PK VBW: 3 MHz
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Plot 7-1614. CDD Primary (Pk, Ch.134, 802.11n, MCS11)
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Plot 7-1615. CDD Primary (Pk, Ch.134, 802.11n, MCS13)
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Plot 7-1616. CDD Primary (Pk, Ch.151, 802.11n, MCS8)
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Plot 7-1617. CDD Primary (Pk, Ch.151, 802.11n, MCS11)
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Plot 7-1618. CDD Primary (Pk, Ch.151, 802.11n, MCS13)
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Plot 7-1619. CDD Primary (Pk, Ch.159, 802.11n, MCS8)

Trace: MaxHold RBW: 1 MHz 5937.73 MHz
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Plot 7-1620. CDD Primary (Pk, Ch.159, 802.11n, MCS11)

Trace: MaxHold RBW: 1 MHz 5971.27 MHz
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Plot 7-1621. CDD Primary (Pk, Ch.159, 802.11n, MCS13)
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Peak: 5149.85 MHz, 63.02 dBuV/m
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Plot 7-1622. CDD Primary (Pk & Avg, Ch.38, 802.11ax(SU), MCS0)
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Plot 7-1623. CDD Primary (Pk & Avg, Ch.38, 802.11ax(SU), MCS4)
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Plot 7-1624. CDD Primary (Pk & Avg, Ch.38, 802.11ax(SU),
MCS11)
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Plot 7-1625. CDD Primary (Pk & Avg, Ch.46, 802.11ax(SU), MCSO0)
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Plot 7-1626. CDD Primary (Pk & Avg, Ch.46, 802.11ax(SU), MCS4)
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Plot 7-1627. CDD Primary (Pk & Avg, Ch.46, 802.11ax(SU),
MCS11)
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Plot 7-1628. CDD Primary (Pk & Avg, Ch.54, 802.11ax(SU), MCSO0)
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Plot 7-1629. CDD Primary (Pk & Avg, Ch.54, 802.11ax(SU), MCS4)
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Plot 7-1630. CDD Primary (Pk & Avg, Ch.54, 802.11ax(SU),

MCS11)
ok Trace RBW: 1 MHz  peak: 5355.70 MHz, 64.11 dBuV/m
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Plot 7-1631. CDD Primary (Pk & Avg, Ch.62, 802.11ax(SU), MCSO0)
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Plot 7-1632. CDD Primary (Pk & Avg, Ch.62, 802.11ax(SU), MCS4)
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PASS i oo vaw:3 Mz
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Plot 7-1633. CDD Primary (Pk & Avg, Ch.62, 802.11ax(SU),
MCS11)
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Plot 7-1634. CDD Primary (Pk & Avg, Ch.102, 802.11ax(SU),

5370 5395 5420 5595

MCS0)
erag i« RBW: 1 MHz .
PASS i dict o UBU: S Mz Peak: 5468.75 MHz, 63.25 dBuVim

Pagk Dffeet: 14708_SWT: 1.01ms _Avg: 5458.25 MHz, 49.11 dBuV/m

140 4

1204

100 A

80 4

60 s e

] E————— . ——

5345 5370 5395 5420 5445 5470 5495 5520 5545 5570 5595
Frequency (MHz)

Plot 7-1635. CDD Primary (Pk & Avg, Ch.102, 802.11ax(SU),
MCS4)
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Plot 7-1636. CDD Primary (Pk & Avg, Ch.102, 802.11ax(SU),
MCS11)
R e RBW: 1 MHz  pagk: 5466.50 MHz, 62.96 dBuV/m
Peak Ti ce. VBW: 3 MH . . i .
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Plot 7-1637. CDD Primary (Pk & Avg, Ch.110, 802.11ax(SU),
MCS0)
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“k Trace RBW: 1 MHz  peak: 5469.00 MHz, 63.16 dBuV/m
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Plot 7-1638. CDD Primary (Pk & Avg, Ch.110, 802.11ax(SU),
MCS4)
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Peak Trpce A ’
PASS i ot o VoW 3 itz 100t 5605 Mz, 47.73 dBpvjm

1401

120

1004

80

Field Strength (dBuV/m)

60 X

~t

R U AN VU S e S|

40 A
5395 5410 5425 5440 5455 5470 5485 5500 5515 5530 5545
Frequency (MHz)

Plot 7-1639. CDD Primary (Pk & Avg, Ch.110, 802.11ax(SU),
MCS11)

LR e RBW: 1 MHZz  paak: 5468.25 MHz, 57.84 dBuv/m
Peak Ti ce. VBW: 3 MH . . " .
PASS aug o105 LGN 70T, Avg: 5369.25 MHz, 46.94 dBV/m

140

120

1004

80 1

Field Strength (dBuv/m})

60 X

EUUEIENN. - i —

40+
5345 5370 5395 5420 5445 5470 5495 5520 5545 5570 5595
Frequency (MHz)
Plot 7-1640. (FCC Only) CDD Primary (Pk & Avg, Ch.118,
802.11ax(SU), MCS0)

AL RBW: 1 MHZ  paak: 5465.65 MHz, 59.29 dBuv/m
Peak Ti ce. VBW: 3 MH . . " .
PASS pug ol 0ae LGN 0N, Avg: 5397.25 MHz, 47.26 dBuV/m

= I
=} ™
=] =}

@
=1

Field Strength (dBuV/m)

B oy

y S

1 N —

o
=]
rd

N PRSI

40 4
5395 5410 5425 5440 5455 5470 5485 5500 5515 5530 5545
Frequency (MHz)
Plot 7-1641. (FCC Only) CDD Primary (Pk & Avg, Ch.118,
802.11ax(SU), MCS4)

ok Tace RBW: 1 MHZ  pegk; 5465.50 MHz, 57.48 dBuVv/m
Peak Trace A ’
PASS i ds qun VoW 30 2107545350 Mz, 47,40 duvim

1401

120

1004

80

Field Strength (dBuV/m)

60 A PR X.

¥ Yy

401
5345 5370 5395 5420 5445 5470 5495 5520 5545 5570 5595
Frequency (MHz)
Plot 7-1642. (FCC Only) CDD Primary (Pk & Avg, Ch.118,
802.11ax(SU), MCS11)

Trace: MaxHold RBW: 1 MHz 5730.75 MHz
Detector: PK VBW: 3 MHz
PASS Offset: 17.9d8 SWT: 1.01ms 60.03 dBuV/m
140 -
E
>
21204
=z
5
% 100
g
o
]
o 804
©
£
60 | -

5600 5625 5650 5675 5700 5725 5750 5775 5800 5825 5850
Frequency (MHz)

Plot 7-1643. (FCC Only) CDD Primary (Pk, Ch.118, 802.11ax(SU),

MCS4)
Trace: M_aanId RBW} 1 MHz 5728.00 MHz
PASS geecoric  Wwomi 8065 deuvim

140 A

1201

100 -

Y

Field Strength (dBuV/m)
0
(=]

60 1

5600 5625 5650 5675 5700 5725 5750 5775 5800 5825 5850
Frequency (MHz)

Plot 7-1644. (FCC Only) CDD Primary (Pk, Ch.118, 802.11ax(SU),

MCS11)
Trace: M_aanId RBW} 1 MHz 5726.00 MHz
PASS Gl WY/ME  0's dbuvim

1404

120

100 A

Field Strength (dBuv/m)
=
(=}

60

-

5600 5625 5650 5675 5700 5725 5750 5775 5800 5825 5850
Frequency (MHz)

Plot 7-1645. (FCC Only) CDD Primary (Pk, Ch.126, 802.11ax(SU),
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